
190-806-190 46" Side Discharge Mowing Deck (1988) Page 1 of 3
46" Mowing Deck

www.mymowerparts.com

For  Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983



190-806-190 46" Side Discharge Mowing Deck (1988) Page 2 of 3
46" Mowing Deck

Ref # Part Number Qty DescriptionS/P/F
1 13866 Deck Stabilizer1
2 13867 Diagonal Brace1
3 16521 Chute Bracket1
4 16566 Deck Chute1 S
5 16757 Chute Mtg. Plate1
6 17218 46" Deck Ass'y.1 S

17212 46" Deck Ass'y. Comp.1
7 710-0255 Truss Mach. Scr. 1/4-20 x .75"1 S
8 711-0792 Hinge Pin1 S
9 712-0298 Hex Jam Nut 1/4-20 Thd.1 S

10 714-0149 Int. Cotter Pin1 S
11 732-0542 Torsion Spring1 S
12 736-0270 Bell-Wash. 1/4" I.D.1 /P
13 738-0392 Deck Connecting Rod1
15 710-0604 Hex TT-Tap Scr. 5/16-18 x .621 S
16 17261 Idler Mtg. Brkt.1
17 710-0117 Hex Bolt 5/16-24 x 1" Lg.1 S
18 710-0157 Hex Bolt 5/16-24 x .75" Lg.1 /P
19 712-0123 Hex Nut 5/16-24 Thd.1 /P
20 736-0119 L-Wash. 5/16" l.D.1 S
21 736-0242 Bell-Wash. 6/16" l.D.1 /P
22 717-0912 Spindle Ass'y.  (R.H. & Center)1 S
23 717-0913 Spindle Ass'y.  (L.H.)1 S
26 710-0672 Hex Bolt 5/16-24 x 1.25n Lg. (Grade 5)1 /P
27 710-0877 Hex Cl-Bolt 3/8-24 x .88n Lg.1 S
28 712-0123 Hex Nut 5/16-24 Thd.1 /P
29 736-0119 L-Wash. 5/16" l.D.1 S
30 736-0217 L-Wash. 3/8" l.D.-H.D.1 S
31 742-0486 High Lift Blade 14.88" Lg.1 S
32 742-0487 High Lift Blade 16.28"2
33 748-0300 Blade Adapter1
35 17116 Deck Brake Brkt. Ass'y.1 S
36 17213 Idler Bracket1 S
37 17258 Belt Cover Brkt.-R.H.1 S
38 17260 Belt Keeper Bracket1 S
39 710-0152 Hex Bolt 3/8-24 x 1.0" Lg.1 S
40 710-0459 Hex Bolt 3/8-24 x 1.5" Lg.1 S
41 710-0559 Hex Bolt 1/4-28 x 1.75" Lg.1
42 710-0599 Hex Wash. Hd. Tap-Scr. l/4-20 x .5" Lg1 /P
43 710-0672 Hex Bolt 5/16-24 x 1.25n Lg. (Grade 5)1 /P
44 710-0698 Hex Bolt 1/4-28 x 1.5n Lg.1 /P
46 711-0747 Belt Guard Pin 1/4" Dia.1 S
47 712-0117 Hex Cent. L-Nut 1/4 28 Thd.1 S
48 712-0123 Hex Nut 5/16-24 Thd.1 /P
49 712-0138 Hex Nut 1/4-28 Thd.1 S
50 712-0241 Hex Nut 3/8-24 Thd.1 /P
51 712-0287 Hex Nut 1/4-20 Thd.1 S
52 712-0318 Hex Jam Nut 5/8-18 Thd.1 /P
53 727-0426 Brake Cable Ass'y.1
54 732-0384 Extension Spring 6.12" Lg.1 S
55 732-0429 Extension Spring 3.97" Lg.1 S
56 736-0105 Bell-Wash. 38" l.D. x .88" O.D.1 /P
57 736-0331 Bell-Wash. .39" l.D. x 1.13" O.D.1 /Pwww.mymowerparts.com

For  Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983



190-806-190 46" Side Discharge Mowing Deck (1988) Page 3 of 3
46" Mowing Deck

Ref # Part Number Qty DescriptionS/P/F
59 736-0242 Bell Wash. .345" l.D. x .88"1 /P
60 736-0317 Bell-Wash. 5/8" l.D. x 1.25" O.D.1 /P
61 736-0329 L-Wash. 1/4" l.D.1 S
62 736-0416 Fl-Wash. 5/16" l.D. x 3" O.D.1
63 738-0347 Shld. Spacer.625" I.D.1 S
64 748-0234 Shld. Spacer1 /P
65 750-0214 Spacer .34" l.D.1
66 750-0470 Spacer .326" l.D.1
67 754-0349 V-Belt1 S
68 754-0350 V-Belt1 S
69 756-0365 Fl-ldler wlFlanges 3.5" O.D.1 S
70 756-0519 Pulley 5.0" Dia.1 /P
71 756-0520 Pulley 5.0" Dia.1
72 711-0701 Clevis Pin 1/4" Dia. x .53" Lg.1 S
73 712-0798 Hex Nut 318-16 Thd.1 /P
74 714-0104 Intern. Cotter Pin 5/16" Dia.1 S
75 714-0145 Intern. Cotter Pin 3/8 Dia.1 S
76 734-0973 Deck Wheel 5" Dia.1 /P
77 734-3058 Deck Wheel w/lnsert 5n Dia.1 S
78 736-0169 L-Wash. 3/8" l.D.1 S
79 736-0192 Fl-Wash. .531" l.D.1 S
80 738-0533 Shoulder Bolt .498" Dia. x 1.64" Lg.1 S
81 738-3056 Shoulder Bolt1 S

www.mymowerparts.com

For  Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983


